
.: 1., -..

:
_:

:-
,:-

_..

i.

;

i c
._.._

_.
:

:

I

NOTE: ALWAYS USE ORiGiNAL  EQUIPMENT_PARTS.
d

ALL UNNUMBERED
Use of service/replacement parts other than original
equipment parts may void your warranty.

ITEMS ARE INTERCHANGEABLE
_ WITH OPPOSITE SIDE 343748A



i 2’

f

FRONT CHASSIS’ AibTBLY
.

;..
. :

_i

i

DESCRlPTlON QTY
T,

”
1

’ 1 94212-853
a ‘2 $4213-853

3 711606
4 94842 ‘.
5 711629
6 94214 s
7 710197
8 9421 l-853
9
IO

d 711629
690104

. s ‘IO-I 95323 .
I cl-2 94215

* . 11 711606
* .I3 94972-860 ’

I 4 92367 ’
15 711679
I 6 690093
I 7 7 1 1 6 7 6 .
18 94313
I 9 712063
20 95366-860

: ” ‘21 710196

BRACKET, HOOD RH ;
BRACKET, HOOD LH
SCREW, 5116-l 8X.75
D A S H
SCR,EW,  1/4-14X,5q -r
BEARING
SCREW, #4-I4 X :50’PAN
PLATE-DASH PANEL
SCREW, IO-24 X 5 1

ASSY, LOWER CONSOLE ;’ ’
S U P P O R T  D A S H
SLiPPORT  C H A N N E L
;;-$X .75 HHWATAP .’

GRILL ASSY .
SCREW, .230 X .l%i PANTAP :
ROD, HCOD,PIVOT:
HAIR PIN
BELLOWS
WASHER, BEVILLE
PANEL,ACCESS ’
SCREW; 1&2d X -50
OPERATOR’S.tfANUAL(tiOT  SHOWN)

1
I
4.
I
4 *
I-

.2
‘6 1

I,
I
I
4
1
I
4

t1.
q .
1
!
1
2

.

,

I .,

c 3 *

.
.

\
3 1 ‘_

.



- .
_;

. .> . .

. . .‘: f.
.

..-.. -

. I /’

.

. .

.’ .,. .‘...

. . .
-8

,*.e  ,’ . 1 .‘I *... ‘.
-‘ ,

“Li ‘x1,

.._u  ‘. ““‘,> ‘..

” . ,;  il..
.,,:I

‘-:, .- ._
;‘-..A.!,..  -** _2~.

‘_

‘.
.., _- 1..

’ 7
‘%

. .,, -..
‘I_/ ;“,$’  0. a..,_.

“‘&:_
‘,. ‘._, , .I._

‘.
, ..,, 4 -I,,, ,_‘-‘&;“~”

. r

* \. _’ ..-

. ’ .

* . .

VCJTE:  ALWAYS USE ORIGINAL E&JIPtiiNT  PAATS.
”

ALL UNNUMBEREb
.

Jsq- of service/replacement parts other than original
quipment  pats may void your warranty.

. ITEMS  ARE INTERCH&@EABLE
WITH OPPOSlTi  SIDE

*
’-I 3436558

.?



I,

I e

, _ - ‘. I REAR C~ASSlSASSEMBLi
(, c

KEY PART
NO. NO.

4
4-1

” 4-2
4-3

v 4-4

:.I 7
8,
9.
12
‘13
34
15

5 16
17
,18
19
20
20-I
20-2

\ 20-3
. 21

22

.;i.
25

.
. .

26
i 27

28
,-29
80
81

343678-953 ’
95162 ‘;
9 4 5 6 3
1aoois ’
4 5 1 7 4
95359-853
690097
7 1 1 9 0 6
94231
711606
711907
710026
711606 _
710026 ”
95390-853

* 55939
711666
318197
690102-853
94350
95367. .
711642
J11606

‘741688  d
710026
94296-853
‘711908
94264
309235

’ 711617
711682
712009 ’
71209  .
711642
57444 ~

. -
“2.

DESCRIPTION _

) .

;

*
1

il

*I

_

cm
ASSY, BACK PLATUBAlTERY
ASM. BACKPLATE FLAT
BAlTERY  TlfIAY ASM.

.

SCREW, 5/l 6-18X.50 HHC
NUT, 506-18  HEXWDFLLK WHIZ
WELDMENT-LATCH LEVER .

1 .-
1
1

z ’
‘I

ROD, BRACE * 2
NUT, 3/8-l 6 HWbFL  WHIZ-LOCK 5‘. .a
ROD, BRACE :2 :
SCREW, 5/l& 6X.75 HHWATAT 9 ’
SCREW 5/l 6-l 8X.75 WXWDFL 9 k+.t  ’

,,f -2,.

NUT, 5/16-l  8 HEXWDFLLK Wf+i?“*  _.
i I * 5 *,,

5 c ’
SCREW 5/l 6-18X.75 HHWATAP *.

NUT,J%6-lp HEXWDFLLK WHIZ ’ gi. )
BRACKET, FLEX. SWITCH MOUNTING 1
W!RE CLIP, ADHESIVE I’

-’ ;:‘t:,
<, :_*r

WASHER, FLAT .203X56X_Q40 .3. .-
PAD, ADHESIVE 1.00X1.50X.1 ii ‘2

,ASM..  T/A SHIELD & UPPER CHUTE 1
CHUTE WELD ASM. UPPER 1 -1
SHIELD,TRANSAXLE . . 1
SCREW, l/4-2OX.63’HHWATAP 4
SCREW, 5/16-18X.75 HHC 4
BOLT, 5/16-l 8X.75’CARR
NUT, 506-18 HEXWDFLLK WHiZ -

2
2

MIDDLE CHUTE ASSY 1 .
BOLT, :500X.453  3/8-l 6 .
FLAP, CHUTE 2. .1
FASTENER, RATCHET 3
FLATWeSHER ’ @-.;l .
PIN, HAIR .38DIAX1.64LG 3 .s Q
TAPE, DOUBLE SIDED FOAM 3/4” WD 0.560
TAPE, .DOUBLE SIDED FOAM 3/4’ WD , 3
SCREW, 1/4-20X.63  HHWATAP 1 ‘. 2
CABLE TIE *‘I. -

-
I,_

* . f*
l .

. . . ,

c

,
*

5
4

. .

*



.

.

: '40374xi9
;i;

-ri

.
*

^

_

.’

.

.

. 1

.

REPBIR P&RTW : .

. .

I,
1-,

FOOTPAD  & FASTENERS ARE OPTIONAL.  *“--...__\,
ONLY USE WHEN. REQUIRED. -k,.I”

84 :, . *
JOTE:  ALWAYS USE ORIGINAL EQUlPMENT  PARTS,

d-

Ibe of service/replacement parts other thati ari$nel
ALL UNNtiMBERED

quipment  parts may void your warranty.
ITEMS ARE INTERCt=lANGE%EXE

q _ W I T H  OPPC?StTE~SlDE  + * * :



2 ‘.,,./’
30 . * 95409 . FOOTREST PAD RH

31. 9’5406 . FOOTREST PAD LH
82 309235

l
. _ RATCHET FASTENER

33 711606 ,
.34 710136 -

SCREW,* 5/l 6-18X.75HHWATAP  .

; 35 711610 *
36 95293 ZINC,wASHER  C U P

3 7 4 6 9 3 1 NUT, 114-2~ WDFLLK 1
38. ’ 94200 COVER<  BA-ITEAY 1 /-’
39 .94154-860 SUPPORT, SEAT- ‘~

“’ ‘i
1 _

40 94057I a SPRjNG-LEAF ,z.‘;~ 1
41’ 7 1 1 5 9 2 . SCREW, 1/4-20X&O  WAHHTAP
42 , 710109 SPRING, COMPRESSION 2.43LG 164It30 ;
43 711606 SCREW, 5116-l 8X.75 HHWATAP 2 . ’  .:

:44 95294 ZINC HiNGE  SEATc?PIVOT 1
4 5 711627 NUT, push CAP ,375

,
l 2

46 95393-653 BATTERY BRA KET L.H.
47_’ 95394-853 g

’ 1
BAlTERY BRA KETR.H. 1

. 48 * 711680 BOLT, 114-20X.63 CARR. 1 .
\

z.
711638 NUT, WING 114-26 14X79 ;., . e

; ,I 95415 SEAT
5 1 7 11.654 BOLT, SHOULDER 5/16;18 * 2
52 7 1 1 6 4 4 WASHER, FLAY. .344X.62X.06 . 2

- 53 711747 BOLT, WING 5/16:18X.50  . * - 2 . I *
I . 74 710026

f5
NUT, 5/l 6-18 HEXWDFLLK WHIZ 2

.I 711891 BOLT, 5/l 6-18X.7A5  CARR. 2x
. 82 9431 i-860 ASM., SEAT DECK PEDAL HYDRO ’

&tl53-860 BRACKET, PIVOT SEAT
‘1,

. . 711606 SCREW, 5/16-18X.75  HHWATAP  * : .
85 711634 NUT, 5/16-18 WDFLLK 2”

I . . .
. . .

*
. ’ ., .,

-

r . .

..’ * ‘..
*

. . .
. - > -_. ,,. :

‘_
. .

_.  .
s;I’  . ‘. _. . .

’ .
I

.- .:
L *-’ .

.\
.’ ‘, . ,’ . .

i “
. Q .

. . ‘.. ” f
.\ .

. ._
: ./

‘k -‘i. __%

2
*

‘,:,a.
.

-. .-.
., , .

4

i (_ *

.~* ‘. I _’ ._
.

, *. . “L,_
c
.. :

. : ‘. .

_
:

: .*
r

. 1

P

<--
,



J I

t J t
DETA,L  ‘A, :. _

NOTE: ALWAYs  USE ORIGINAL EQUIPMENT PARTS.’  .

, .‘. : .,, ’

A L L  UNNUMBEREd  “’
Use of service/replacement parts other then original ITEMS ARE INTEPCHANGEAEtLE’  . ’

,,‘.,

yulpment parts may void your warranty. VjrlTH OPqOSfTE  S IDE .  ,  : : ;.‘3&6sse

< > ,



*

__ --
d

A

.

I.
-

1 I - *_.
I _..

.
I.

= *
0 .

v

-_ s_ .._
” 1 7. -

-3’ .

. ”
-.” _- - ‘- . . .

c * , .
. .

. . .

*

. .

. . ,n

.--a. -. 0
.

s I
>I ..I.

” 5
il

i
:> .’

, _I ._....
- I 5, -

c.

.$-..’ i ~.
..I  ( I

. .
, :. s-.5 _

& .; .

. . .i _ . -,>  .
4 .s ‘, I .

_-
4 _

. K& PART ,
a

N.O. NO. ilESCRIPTION ’ . * ’ Q-W,. .
ii90044-853 *I 54 ASM: WELD UPPER FRAME 1 r

55 690003 SPRIN,G,  TORSION RH Y
56 690004 SPRING, TORGION  LH

, I’ ’ ;
1 *.

57 95339-853 BRACKET, SPRING COLLECTOR c 2
58 ’ 180016 SCREW, 1/4-20X.50  HHt 4
59 7 8 2 5 8 5 NUT, j/4-20 REGHEXCTRLK , *c . 4 a
60 94650-853 @IACE,  FRAME CO_LLECTOR

I
y--B 2.

61 711909 SCREW, 1/4-20X.62  HJc_,- : 4 “- *,
6 2 711632 6

M tiELO ASM.,  SUPPORT GOLLkCTOR
4 t_ 0

- - ----
_.._63--  -9f%343=a3 2

2 _-- 64 - 180034 SCREW,:1/4-20X1.50 2
6 5 782585 NUT, i/4:20 REGHEXCTRLK 2 ‘..
66 95349-853 WELD ASM., FRONT FRAME COLLECT. 1
67 711909 ‘2
68
69

. 711’632
S C R E W ,  1/4-20X.62  HHC ’ .

94906-860
NUT, 1?4-20  MEXNYL 2. “,
TOP COLLECTOR ASM. 2

94853
5: ~94855-853’

HANDLE, DUMP COLLECTOR 1 .
HANDLE, REBA COLLECTOR 1

72 95389 REBA COLLEGTO,R  B A G ’ 1
73 94854 . RUBBER GRIP . . 1
86 7 1 2 1 2 9  ;’ WASHER, .28lXl.2’jX.O6  . ’ ’ 2 e
.87 711921: WASHER, .328X1:06X.062
88 578107 \ ; NUT, l/4-2OTlNN U
8 9 711674 I SCREW, l/4-203(.63  PHPNHD

.‘d ’ : 2” I s

2.’
._ 1 97 i390010-853 B R A C E ,  B A G G E R

t . * :, * 1 0 0 55023 TRIM 77.5 INCHES .’ .a :2 IN,. 1
101 712088 SCREW 1/4-20x1  .fk PHPNHD 2
102 ‘711632 .* NUT, l/4-20  HEXNYL ( ’ 2
103 710266 SCKEW,  10;24X.38  SLHW&TAP I’ ’ ‘.

\ 104 711741 ’ SCqEW, #12X.t$ PHPNHTAP  .. . 2 ’ a
cs . ,

.’ p_



*

NOTE: ALW~W~  USE LWGINAL EQUIPMENT  PAR T S.
Use of serviceksplacement  pirts other tha? original

ALL C~NNUMBER
a

D ,
ITEMS ARE INTERCHA  GEABLE ”

equipment parts may void your  krranty. WITH  OPPOSITE SIDE\ 343768A

*r’
*

.



i

, * FRAMEASSEM.EkY  : :.
,.’ ~ .. ---l. _ : .

: I I 4. .0 < . ... .%I. I . -aJ, ’ a’ .
.. * ,x *:

,
*_

. ‘*..
‘_.

.
c .-

PART . ’ ‘.KEY t
i i-z

:‘, NO. NO. DES’CR1PTION  1

..94564 ‘,

~ . ._ .Qi-Y 1
1 ~FRAME;RAILRH  . ‘- 1

I_
. 2 94565 FRAME, RAIL. LH ‘14% .

“_ 3 9 4 6 3 4  . SUf?PORT,  SEAT. RH 1>
4 94633.. SUPPORT, SEAT LH . :

I 5 710079 b. - SCREW 5/16-l  8X.75 HHWATAP _’ :
6 9 4 5 6 1 BRACE, BACKPLATE RH 1: : %-=

-. 7 94562 BRACE, ,BACKPlATE  LH 1
. 8-- - 7 1 0 0 7 9 SCREW, 5/16-38X.75HHtiATAP 4

- --9- --_94888* - u -BmKET%  TRANSAX[IE’  - .- - - : 1 .
IO .  9 4 2 3 4 BRACKET, T/A RH-VST LH-MST 1,
:;*

94236 ASM. IDLER MOUNT REAR “1 .’
710079. SCREW, 5/16-18X.75 HHV$ATAP ... 1:. 4

.I3 94237 ASM. IDLER MOUNT;FRONT .. ’ i
. . - .

:1
710079. SCREW, 5/l 6-l 8X.75 HHWATAP 4 .
94003 , PLATE, STERRING  MOUNTING s 1 I w

16 7,10079 6 ,c *.
,+

SCREW, 5/16-18X.75  HHWATAP

:;
94Od9 CRANK, PTO . b 1,
94005. BRACKET, BELL CRANK 1

19 710079 SCREW, 5/l 6-18g.75 HHWATAP 2s
:;

’ 120395 WASHER, FLAT .469X.92X.065 1r 690035
,.

2’3
BRACKET, SEAT RH . 1

94013 BRACKET, HANGER REAR 1

;i
7 1 0 0 7 9

. I SCREW,,5/1 &I 8X.75 HHWATAP fj
9 4 1 2 1 ;GEAR,  SECTOR 1

27 .94123 B E A R I N G ,  SECTORhEAR  ; I
. 28 710312

_ ,

. 29 7 1 0 1 0 5
SCREW, 5/l 6-l 8X1,00

i NUT, 5116-18 HEXKEPS 15X1 13 * ; .

3 0 94241
’ 31

ASM. CLUTCH/BRAKE PEDAL 1 ’’ .
7 1 0 0 7 9 SCREW, 5/l 6-l 8X.75 HHVjATAP .4”,_’

3 2 94285 BRACKET, SUSPENSION r 1
33 710079 4 ’

j 3 4  ,Q4588
SCRM, 5/16-18X.75  HHWAiAP ‘%
BRACE, RAIL . 1 *

b *z
710079 SCREW, 5/16-18X.75  HHWATAP 2
93349. ’ ZINC SCREW GU1DE  5116-l 8 .*. ’

. .’
z3

710204 NUT, 5/16-18 HEXWDFLLK WHIZ. * 2 l

94015 * PIVOT BRACKET
I .39 8 4 5 ’ W A S H E R ,  F L A T  .390X1.25X.1  19 ‘ ’ ~: ’

40 . 7l,oooo
41 71014Q

BOLT, .SS?Xl.563  HHSl+3/8-16
NUT, 3/8-16 HWDFLLK MACK 15x84

&it . ..
* 1

z
6QCJO36 BRACKET, SEAT DECK LH
‘710079

1

7102&
SCREW,5/16-18X.75  H H W A T A P  .  1

45 NUT, 5116-t 8 HEXWDFLLK  WHIZ
.- 1 ‘.

1
sI I

t
t. I \ i, -

’ *
F---) .:

! I .

,..

. . _, 11



.’  L

. ’

. . .i*. ..

- . * ._ .

1.

6

1

~ ..

1: USE FlXNREt TO ALIGN  DRABLINK  AND
RH FRONT AXLE FPINDLE  ASSEMBLY  FOR  CORRECT
TOE IN.

2. USE FIXTURE1 TO AUQN DRAGLINK  AND
W FROtiT  AXLE SPINDLE ASSEMBLY FOR CORRECT
TOE IN.

3. TOE IN TO BE .04.38’  TOTAL.

NOTE: ALWAYS USE ORIGINAL ECtUlPMEtiT.PARTk. ’ .
Use of service/replaceme.nt  parts othei than original

ALL UNNUMBERED

&quipment  parts may void yolk warranty.
ITEMS ARE INfERCHANGEABL$

, . ,. WITH OPPOSITE SIDE. .
‘. I ‘3K$i66A  ,.

z

. .

1

.



FRAMk’ASSEMBL~  l  ’

_ ._
1

P

KEY
MO.
6 0
61
g

65
67 .
68
69
70
71
72
73
7 4
75
76 z
77
78

;:
81 .

‘82 .
83
84
86
87

;x
90
91

’

‘PART _s, * = G...
NO. rj- DESCRIPTION e

-‘94006710079 PlATE,‘ENGINE
SCREW, SilS-18X.75  HHWATAP

710205 NUT, 5/16-18  HEXWQFLLK’Wt-hZ
94306 BRACKET, MWEFLER  MOUNT
710079 SCREW, 5116-l  8X.75 HHWATAP
45174 NUT, 5/16-18  HEXWDFLLK WHIZ
.94310 -
766

GUIDE STACK PULLEY BELT
ZERK,  GREASE FITTING

95405 s
95182

AXLE, CAST MACHINED ’
SP INDLE,  LONG RH

95183 . ~2 SPINDLE, LONG LH
92527 BEARING, SPINDLE .
710129 WASHER
710103 E-RING710088 W A S H E R ,  F L A T

94007 H A N G E R , A X L E
94290 H A N G E R ,  D E C K R H  .
94289 1. HANGER, DECK LH ‘:
180113 *
710205 a

SCREW, 5/I 6-l 8X3.00
NUT, 5/i 6-l 8

710079 SCREW, 5/l 6-l 8X.75
95329 DRAGLINKRH  . _
95328 DRAGLINK  LH
710140 ’ NUT, 3/8-l 6 HWDFLLK MACK 15x84
710440
710140

BOLT, SHOULDER 9X57 ’
NUT, 3/8-16  HWDFLLK MACK 15X84

710082 SCREW, 3/8-16X1.5
710083 WASHER, FLAT .391  Xl ,00X.083
710142 *. WASHER, FLAT

Q-I-Y  1

1 *
4
4
1
3 ’
2
1
2
I
i
1
4 . -..
2
2 ‘.
2 *

-1.
1 ’
;. .,

2

::
1 \
2 *

2 .2 .
2
2
2

. r P \ 13



--
-.

._
_
_
_
e
.-

-

“3

.I
”

i 
_

,
‘_

,
.

‘/
i;

 
I

 
.

. 
.I

.
*

I
.
.
‘

 
_
.



2

- 4’

J

_*

a.
,

.

.P

.:
1

- :
3

.I
’ a

2.

:
., f

;- 2
- 1 2

-13 .
; 14

Iss
17‘

. ::
2 0 ’

2 1

,. g
24

*26
2 8

* 29
31
32

::
. 36

37
3 8
‘ 39
40
4s

4 2
.43
44

:;
48 .

.b 49

:!I

z ‘1
55-1
55-2

55-3

_g-

z
5 9

60.

ii . .

ii
6S

I 66
.67 ,

z
.70

.PART . .
NO.’ .

._ ill669  :’
711634
94224-653

’7 1 4 8 9 3
‘710268
94422-853
690018 .
323212

’.711895  .
710345

:%O’
94621-853
711896 ’
95424

’ 711921,
690016.

i::99i3 -
2 1 5 4 4
711’522 1
SSO(Il5 .
6 9 0 0 3 2
711905
5 2 9 2 8
85531
94238-853

,711758 1
711904,
711905
95274
-91179
711920.

. . 94609
9 5 5 3 1
690047
711898
711694

$yz;; r:, .,

7’11897
711897
692290
338512

‘338324
338526 -
94618. :
-.

i&225-853
?;g;z

711894
710026
711745
J11633
~180016
711?42
780285
,93248 j
93249
335940

PIN, COTTER .O90 DIAX .75
.TIRE & RIM
VALVE STEM

. RIM; CARL
TIRE, 20X8X8
HUBCAP, AXLE SHAFT  *

b NOT USED UN’THIS  UNIT .
. NOT USED ON THIS UNIT.

ASM. BRAGKiT  STABILIZER tiH
BOLT, 5/l 8-I 8X.75 CAR‘R.
NUT,.5/16-18  HEXWDFLLK  ‘iHI
WASHER, ,FlAT  .515X.88X.064
NUT, 5/16-18  HEXWDFLLK WHIZ

’ SCREW GUIDE 5/i6-18
NUT, 5/l 6-J 8 HEXWDFLLK WHli
SCREW, 1/4-20X.50’ .

. RETAINER, .31 IDX.62X.03 WIRE
NUT, l/4-20  WRFLWHIZ-LK

PEDAL PAD SANDPAPER
.

PAD,TOE  SANDPAPER  ’
CAB,  Ol!yP VALVE ROD ’

\ . . .*
‘.

DE!3CRlPTiON  ’ . Ih
TRANSAXLE HYDRO VST205-025BM.

’ L SCREW, 5/16-18X2.50 .
NUT, 5/16-j.8  WDFLLK ’
BRACKET, STABlLlZER  HYDRO

’ REW, 5/16-18X1 .O
5/16-18X:75  WAHHTA; e

SHlFTHYDRq
ROD, FOOT  CONTROL”
BRACKEJ-,  SHIFT. -

%. WASHER, .750X.250  TRANSAXLE. s
” 9 SCREW, 1/4-28X.75 HHCNYLK ’

. SPRING, TRANSAXLE,DISCONNECT

. ’
SPRING, 3/8ODX2.18X.O55  TENSl.ON
BRACkET,  DISCONNEi;T  LEVER
BOLT, .437X.l36HHStiTdP  5/16-18
SPRING, BRAKE

r WASHER, FLAT .328X1.06X.0$2
ROD, CLUTCH .
PIN, GLEVtS
LATCH, PARK BRAKE
.PEDAL, BRAKUCLUTb
SPRING, TENSION ’

ROD, DISCONNECT CONTROL
.GRlP,  HYDRO DISCONNECT
SCREW, 3/8-16X1.25
KEY, SQUARE .
PULLEY,.IDLER  ’
ASSY, IDLER ARM TRACTIW
FLATWASHER .
WASHER,  FLAT .755lD
SCREW,,3/8-16X1.25
SPACER, .87X1.78
PULLEY, IDLER 2.75 DIA
NUT, 318-I 6 HWDnLK
BELT, V 41112.75
PULLEY, IDLER V4LJ.OOX.710
PARK BRAKE CONTROL ROD
NUT, 5/.l6-d8X3/8  ADJUSTING
ADJUSTING NUT d/2-13
E-RING’ .57411)X.050/.75
PIN, HAIR .53DIAX1,62LG
P I N ,  HAIR,

PIN, COlTER .090 DIAX  .75

Cal-Y :

1.: *
,C’ 1.

1
2’ .
2:. .
1

;: ” CON-T&CT  YOVR  tjmREST  TJj@NSAXLE  DEALER FOR PARTS AND’SERVlCEz ’ *’
‘1, .,
. -,’ . . _ _

1

: I ‘.
*. ri-

:
1

:
.l * cl

1
,I
2

; ‘P
i

2
1

. : . ’ D

: :*
1 ..1, .; ,‘. _r
.t I

.



-

1

. .

*..

:.

--\

, I

E

r

- <
3

103j4xi9 .’ - L
. ‘L- * *.

P -. a p R&AIR PARTS

3.

II

.

Q) >
1

D . .

6, .:‘). !,
._ . .

. *
,

___ .._ -- ..-.-_-, __.
*
: , \ , _

3
.- v

L:‘
GREASE APPUED  TO SPINDLE SHAFT

c
5

e )& -.

: ”

- TORQUE 13-S FT-LB

I 49 a

*_ ._ ”

,

a
1&&*

bTE: ALWAYS USE QAfGtNAL  EQUIPMENT PARTS
%t 9-?  * p

.
5 .”

Jse of service/replacement parts other’than originai
ALL UNNUMBERED 1

’ ITEMS ARE INTERCHANGEABLE
equipment  parts may void your warranty.

’
VVIJlj  OPPOSlTE  StDE

,

*- ,3&3653Al



r
a- s* ‘_

STEERING  ASSEMBL

.

1

s

,

I. ’

. . Y

:.

.

KEY PART , 1. DESCRiPTtON  ‘. :
NO.. N O .

9’ ‘94618 DUST HUi CAP .2.
24

.26
-27
28
29
30
31
31-1
39 -2
31-3‘
31-4
32.
32
33
34
35
4 2

‘43
44*

95185 ‘STEERING WHEEL ‘., 1
94520
94124 ‘.

SHAFT, STEERING c 1
BEARING-LOWER

a
. . 1

711606 SCREW, 506-18X.75 2
94122 . GEAR PINNION 1
710102 RING, RET E. ’ 1
690049 . TIRE 8. RiM, PU 2
338512 VALVE STEM lSXS.OXg _ 1
338517 RIM 1
338513 BEARING e _ 1
338516 TIRE, 15X6X6 ” 1
94618 HUBCAP, AXLE SHAFT 2
_ . . . NOT USED ON THIS U IT
. NOT USEd  ON THIS U IT
711758
7lOla3

WASHER, FLAT .765X1 81X.059 B 2’
E-RING

f
2 ’

711326 ,I INSERT, STEERING -WHEEL HUB 1
711719 SCREW, 114-29X.75 HHC . :j
711663 WbSHER,  FLAT . 11- s ‘ a.,



.”

. ‘* .

i
I

“J .
‘_

,‘. , ._
. .

. . .,

_. 1
,

.i(

. ’ I

.

D .

.

a.

. .
.

UbTE:  ALWAYS USE ORIGINAL EQUIPMENT PARTS, 3
.!se of service/reptacement.partS  other than original

ALL UNNUM’BERED  *
. ITEMS  ARE  1NTERCfi~GEABLE

equipment  parts may vojd your warranty. * Wl-!jiOP~OSlTESitJ~ I - I ”
I

__ .
._ I

3438571\‘3
I \. , --

1 ‘. I, I

i

I

I.



.

.

MOWER SU-%!ENSION ASS’EMBC

’

rr

r6

. .

? .

3 7 1 1 0 1 8 .
4, 942ii2-853  -.,
5 7116j7  .
6 711626
9 711676.
10 710235/'
15 711981
16 7lf617

DESCRIi’TIih

ASSEiilBLY,  LIFT ARM,._ ’ 1 L

17 . 711676
18 95296

* 19 . 710111
20 711676. ‘
21 + 94497 -
24 : * 711616
25

. p

29
30

9 4 4 0 6
712035
95284 0
71162r
94018-853
780055
95283
7 1 1 6 1 3
711659
711615 .
95282
7 1 1 6 2 2
711606
710141
94309'
56150

HANDLE, LIFT
ToRsioN  SPRING *.
PIN, HAIR
GRlP;LlFT
WASHER, FLAT

3
RIP ..’
TO LEVER

ZINC PADDLE, SWiTCH
SCREW, THREAD FORM i
BRACKET, PTO , ,
SCREW; 5/l 6-18X.50
ZINC LEVER, PTO .
BOLT, .50X.75  HHSH 3/8-16
PIN, HAIR .

WASHER, FLAT ’
ZINC LINK PTO ;
NUT,3/8-.I 6
SCREW,,5/16-18X.75  ’
TORSION SPRING
SPACER
SPACER, SLEEVE .

1
‘.

1
1
l-
2 .
1

.

i .
* :
e

‘

1 19



.., 1 II

“’ bFDAIR DARiC

TOROUE 45 IN. LSS MAX.
2.

,

+ l

. .

.,

F1-

‘I

INSET ‘A * ;
_. ”x .I

.’
L _

b .

JOTE: ALWAYS USE ORJGiNiL.  EQUIPMENT PARTS.
Jse of service/replacement parts other than driginal
bquipment  parts may void your warranty.

A L L U N N U M B E R E D  p ’
ITEMS ARE INTERCHANGEAEjLE

WITH OPPOSITE SIDE ,

P .



,.
c

1

,

i.

.

. .
‘.

.

, *

‘. -

*. ..

.

.

s 1

: _I

-

\

.

. .

- _

. ”
z b

\

I

*

I

.

.
.

I :

.

.I,

.

I

KEY'
. NO.

PART
NO. ’

j 1 .

. 2 ,7iOlQQ
4 92855

+ ;
92558 .
71jfq6

1 0 95383.
l? .120383

. 13 710$*
- 92342

\ 15
16
17
18. .
19 '325.547
20 ' 327422

.- x:
94364
711637

. 30 712099
31 -94324
32 . 95206

e 33 92553

..g
95203
711642
‘913094

’ 4p ‘; 92378
b *. 41' - 710244

“46" - 711601
,c. . . +47 '. 94951,

r . .' a 56 . a0247P
. *. .,:

'A* I * Q'

” .

. . *-
. .

i

- -ENGINE
SCREW,  3/8-16X1.25  .
PIf?E E X H A U S T
CLAMP ASSY. .
SCREW, 5/16,d8X.75HHWATAk’

‘STAfZK  PULLEY ASSY
l WASHER, SPLITLOCK ’

.(t

l

4

sCRE’&;  7116-20 X .50
FUEL TANK 1.4 GAL:
SC%EW,.PANHEAD.
FUELGAP  .
TUBING, .25.X .50 . ’
CLAMP, FUEL LINE
OIL DRAIN VALQE A%%
CAP, OIL DRAIN VALVE ASM.
THRO-I-I-LE  CONTRO&
SCREW, #8-16 x -33
SCREbI, 5/16218X.
hEAT  SHIELD . -
MUFFL,ER  -.
STOP BRACKET
ADAPTER
SCREW,  l/4-2d.X -63 * -
MUFFLER G”ASKET
SCREW, LOCK
S$REW,$16-16X4.125 ” ’
N U T ,  lb+20 REGHEXJAk-
CLIP, SPEED
WASHER, FLAT .480X1  .OCiX.25. ,

.

OTY  ’

1 I’

?4
1
1
2 .*
1 I
1.

:
4 :.
1

'14.5
2. 1
1
1 .:
2 '
2 ' . .1

1
l‘, ‘ :
1 t

I ,l
;l .

I 1.
2

-. 1
1.

'1. .>

a -
.T , * SEE ENGINE MANUAL ; v

’

_-
I 0

a

_

21'
.

w



.
r

‘<
?, IL!f .- ‘. . ,

REF. L
KEYI

P

b

Q)TE: ALWAYS USE ORIGINAl.  EQUIPMENT PARTS.’

$I

, .,.e 01 serwwreptacement  parts other than original _ -
ipmebt parts may void your wwranty .

AiL UNNUMBERED
ITEMS ARE INTERCHANGEABLE * *

WITH OPPOSITE SIDE
,

22
J.



”

c DECK ASSEMBLY
KEY’ PART R

1
_

_--

,

I

NO. !!&09-853 DESCRIPTION
1 * HOUSING,W D E C K

, ’ ‘CqY
1

<II

17-2 9&?91.’
Is3 7101to .
17-d 7 1 0 2 0 s
21

“ii3
‘6wm ‘.
’ 711591

.. 24
24-l.
24-2

I 24-3
244

.z

i:
r

iii
, ”.134’

. ::
36-1
36-2
36-3

. 37
. ‘ 36

39,
- - - - --_-go

41

zi
59’
50- l
5cJ-2

50-3
50-4

* 51
52
53

‘54 *
‘55

56
57
ss
59
60
61
61-l
61-2
61-3
61-4

ii
67

5:
7 3

274
75
75-1
75-2
753
77
78
80

“94292  .
” 7?0077
p2o5
711912
711914  .
71J613
94261.653  ;
711622
94279
94269 . ~
711915
94973.853 i
94312
710264
9429d
7 1 1 8 1 3
89(x)23
711916
711682
690024
711622

:. 7 10234
341593-853
94128
94055 ’
710095
710140
71‘361 I
710112
710113 .:
711622
711600  :
94137
711628
711595 ’
711616
711622
341594-853
94128
94055
71m35
710140
7?0233
iy1913
690030
711611
711622
95295
711676
690058.853

.zz!
730079
71O658
583409
318197

’ BRAKE ARM ASSEMBLY.LH _ 1
1 l .
1

.: . ?
1.
1
1‘

BRAKE  SUPPOATmASSEMBLY  LH
BRAKE -ARM  ASSEMBLY LH
SPRIt&,TORSlON  - T’ .
N U T ,  Yle-18 ‘f

BRAKELH.  ’ *’
s&xhJUST~
BRAKE ARMISSEMBiY RH
BFIAKE SUPPORT ASSEMBLY RH
BRAKE ARM ASSEMf3L~ RH
SPRING, TORSION .
NUT, U16-18
GUIDE; BELT

<.

seRevufs,ls_l~x..50 I
BOLT., SHOULDER
A R M ,  DOUBLEIDLER  ’ I
NUT, 318-16
PULLEY,IDLER  P~UBLE  VEE
S P A C E R
SCREW, 3/8-16X3.00
tD.LER  ARM ASSY
SPRING - GUtDE.BELT
SCREW..l@20X  SO .
tDLER ARMASSEMBLY * ’
BOLT. ,  SHdJLDER
LINK, BRAKE RM . ’
WASHER, FLAT . * .
PtN,HAtR
PULLEY, V IDLER k” .
NUT,3/8-16
SPRING, E&TENSION ’
ASSEMBLY, PtATE,REAR  SUS.6RKT.Rt-t
PLATE - SUSPENSION
SUSPENSION BRACKET REAR’
BOLT, SHOULDER
NUT;3/8-16  ’
BOLT, SHOULDER
SPRING, TORStON  RH
SPRING, TORStON  LH ,
NUT.316.16
WINGNUT,  5,lf$l;
PAD;FRtCTtON
WASHER v
PIN, HANGER
WASHER, FLAT .
NUT, g/8-16
ASSEMBLY, PLATE,“REAR  SUS.BRKT.LH
PLATE  - SUSPENSION
SUSPENSION BRACKET REAR ”
BOLT. SHOULDER 3/8-16
NUT,3/8-16  ’

,1
SPRING, EXTEN!$ION’ t
GUIDE, BELT
GUIDE, BELT
B O L T ,  S H O U L D E R
NUT,3/6-16
ROD, HANGER
PIN, HAtR

.

ASSEMBLY, BRACKET & STIFFENER
BRACKET, FRONT SUSPENStON 1
STtFFENER ”
SCREW, 5/16-18X.75
SPRING, EXI-ENStON
WASHER, FLAT
PAD, ADHESIVE

,

. 1
. 1

1
’ 3

s 7
1

.I
1
1
1
1

1
2
1

1,
2
2
4
2
2
2
2
1
1
1
1
t‘?
1

i

‘2
1
1
1
1
1

. 4
1
_ 1

2 ’

. .
23 .



i

‘
INSTALL GAUGE WHEELS AFTER DECK
HASBEENLEVELED.

.

I

.
. I

. ’ ’.
NOTE; ALWAYS USE ORIGINAL ECQIPMENT  PARTS.
Use of service/replacement paf&  other than original
equipment parts may void your warranty.

*r( ALL UNNUMEEREd
ITEMS ARE INTERCHANGEABLE :



. .. .
. .

- ‘.

‘a

. -.. .
a .

3 -

*  .

‘.

*

1

’
s

. ‘.
.*

’

:

,’

’  Y

,*

,

,

.

. .

,

I, .

I

. ’ .
.

I ,

‘,

-. * .

‘h. .
. (

t

‘KEY l?ART :_ NO. NO. i
‘.

.2 ’ 94305
. 3 690020. w,

40 91922 ’
,5 7 1 0 1 1 7
6. 9 1 9 0 3
,8 711910
9 .94207 ‘,
10 95096 ’
11 . 95097
12 710118
13’ 710117
14’. 711910
15. 711911
16 94288-853
44 710231
45 690071
4 6 92683
fs7 . 711615 711746 t

49 . 711622 .
66 711764
79 95280

1. -

;

.I

4

. . -3
- s . .

d .

DESCRlbTlON  : . .dfY ‘.

ASSE&BI-Y, JACKSHAFT  HOUSiNG 2
.--.l%JLLEY,  DECK ’ 1 ’ 2

JACKSHAFT 2
.  WASHER,FLAT  .

SPACER, .625X,875X1.91 .
1
2

NUT, g/16-18 -‘2
ADA P T E R, DEcKiu~E40”  . 2 ~
BLADE,  RH REBA HI-LIFT . 1

’ BLADE, LH REBA HI-LIFT. 1
. WASHER,BEL,LVILLE. 2

WASHER, FLAT I 2
NUT, g/16-18 2
SCREW,3/8-16X1 . O O  . - 1 0
COVER PULLEY 2‘.
BELT, V 46.5LG
BELT, -DECK

. 1 ‘.

GAUGE WHEEL a
3

1 . 2
BOLT, SHOULDER 2’

’ WASHER, FLAT. 2 ’
NUT,3/6-16
PIN, CIRCLE a:
ROD,BELT GUIDE 1

4

P

n
s

I

,
e

R
..’

1
.

25 ‘-



40374)(29’  -.

d

I
XL REPAh PARTS

AH6  SEAT SUl’PORTS.
2 WRE HAfiNES ANQ  WIRE TIE TUCK UNDER RUL
3. ROUTE HEMWiHt  HARNESS BETWEEN AIR  FILTER

ANO  ENGINE 0X’ER. TIE HEADLIGHT HARNESS TO ,
FUEL  UNE ,

, .
.

4

, . .

.

I

343771A

26

._._: . .



’ t
:
.
\ - n

+ --. . ELECTJ%CAL  ASSf3M

.

t. -

a

4@Y .PAi?T
YO.  NO.

; : ;KE9
: 95361  340513
ii 57444 92372

i!I 55939 94670
9 327350
10 690106
10-l 320062
lo-2 690074
lo-3 690075

:: . $$g
141 . 711619

*ii
-+711632

95420
17 71161.9
z! 302257 94159

20 711660
‘21

:,22
:

s:
25.
27

:;
38

711636
780216
327352 .
300194
i 38557
95330
95391
335417
711666
302031

WIRE, LEAD SOLENOID i0 STARTER i+ ’
REAR HARNESS
WIRE HARNESS FOR HEADLIGHTS

.‘:;s

JAMP  SOCKET . e
f-y ’

, 2 +:
TIC, CABLE BLACK NYLON 5.62L
WlRE CLIP, ADHEqlVE  .’ _

6. ‘\
1 )

S W I T C H , ’  IGNltlqN 1
KEY,IGNlTtON  t ..l
ASSY,  SWITCH DOUBLE POLE DELTA
SWITCH,  DOUBLE * r
BOOT, SWlTCH  ’
CAP, SWITCH I

* ;.
. .

SWITCH LIMIT ’ i
SOLENOID _

. . 2
‘t

SCR@/V,J/4XSO
NUT, 114-20
WIRE, GROUND ., . _ -

2’
., :

SCREW,1/4X.50 ,- 1
SWITCH, SEAT 3 , p..’

@AITERY  12V 7 PLATE . 1
BOLT,, 1/4+0X.63
NUT, WING i/4-20 “. .

*, .2

BULB, HEADLIGHT :
NUT, 5/a-6 ; 1
BOOT, IGNITION 1
WASHER, REGENTLK .640 Xl .I X .05 1
TAPE SWITCH Ij .
BUZZER, FOR’BAG FULL - :’
B O O T ,  B A T T E R Y
WASHE-R, FLAT ’

1
1

FUSE 15 AMP

RkSCRI~TION + :

W I R E H A R N E S S  . i

rYlRlNG  SCHEMATIC
.

v

5L-L i

L --_- -T----?dL
-7 mtwus3,



i

. $0374X29  . _ REPAIR PAIWS

*
t . ‘.“-  .

-
3431328-.

28 ? ,
!



40374x29 DECAL1

CT?

1.

K E Y PART
N O . NO. Q-N

2 7 1 1 7 3 5 DECAL, REBA 5-POSITION 1
3 7 1 1 8 5 0 DECAL, DECK LEVEL POSITION’
4 .710523 DECAL, PINCH POINTS WARNING .:
5 338Fl * DECAL, BAGGER “CE” M#44X5939 1
6 3 3 8 5 4 2 DECAL, DRAWBAA  WARN .M#44X6138
7 4 0 2 7 0 0 DECAL, CAUTION DECK LH NO STEP :
8 3 3 8 5 4 3 DE-CAL,  HOT SURF WARN M#44X5936 1
9 7 1 0 6 8 4 DECAL, DECK BELT ROUTE 1

-_ -lo 7 1 0 5 3 4 DECAL, CONS CAUT. M#44X6815 97 1
1 1 7 1 0 6 7 8 DECAL, CLUTCH BRAKE EXP WH/BLK 1

12 7 1 1 7 6 6 DECAL, INSTR  FOR BAG RELEASE 1
1 3 7 1 0 7 2 0 DECAL, AUTODRIVE  INST. DASH RT "1
1 4 710771 DECAL, HYDRO DUMP VALVE 1

.

J

.
m
.

,

L
29.



-

REPAIR PARTS

c

.

1 n I

.
:,.



; KEY
NO.
1

2
3
4
5
6
7
8

RART
NQ.
712190
7 1 2 1 9 1
732192
307277 .

DESClilPTlUN
DECAL, RH DYNAMARK
DECAL, i-H DYNAMARK  -
DECAL, DYNAMARK FRONT GRlLLE
PAD, 12X4  FOAM HOOD =
REFERENCE ONLY
PAD, 4 X15 FOAM HOOD
PAD, 15X7
DECAL, AijTCIDRIVE  15S1,#2

m-Y
1 -
I
1 I
2

1
1
2

. ,

.
.


